UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 1

Spectrum %’ Spectrum %’

Ref Level 35.00 48m  OMfset 2630 d8  RBW 1 MHz Ref Level 35.00 48m  OMfset 26,30 08 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
| R | R
» Mi[1] ~10.30 dBm » Mi[1] ~10.09 dBm

N 5.26248900 GH N 531851410 GH
20 o8l 20 o8l

108 108

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=—

-30 dBm— k -30 dBm— b\

50 dBm— 50 dBm—

60 dBm—; 60 dBm—;

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier

Bandwidth 36.58 MHz Power 3.06 dBm Tx Total 3.06 dBm Bandwidth 36.54 MHz Power 2,99 dBm Tx Total 2.99 dBm
il il
11908763 11908763
fater 17 FEB 2020 083056 fate: 17 FEB 2020 054211
Bottom Channel Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 2

Spectrum %’ Spectrum %’

Ref Level 35.00 48m  OMfset 2630 d8  RBW 1 MHz Ref Level 35.00 48m  OMfset 26,30 08 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
| R | R
» Mi[1] ~9.16 dBm| » Mi[1] ~9.16 dBm|

N 527500420 GH N 531617230 GH,
20 o8l 20 o8l

108 108

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=— \

30 dBm—s -30 dBm—

50 dBm— 50 dBm—

60 dBm—; 60 dBm—;

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier

Bandwidth 36.51 MHz Power 3.74 dBm Tx Total 3.74 dBm Bandwidth 36.49 MHz Power 3.72 dBm Tx Total 3.72 dBm
il il
11908763 11908763
fate: 17 FEB 2000 083248 Fater 17 FEB 2000 084340
Bottom Channel Top Channel

Result: Pass

FCC 15.407 WLAN - Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Port 1 o & Port 2 O 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 25 2.3 4.8 2.9 2.3 5.2
Top 2.2 2.3 45 2.9 2.3 5.2
Port 1+2
Corrected Corrected Combined Conducted
Conducted Conducted S :
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) Power (dBm)
(dBm)
Bottom 4.8 5.2 8.0 21 13.0 Complied
Top 4.5 5.2 7.9 21 13.1 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 8.0 9 17.0 30 13.0 Complied
Top 7.9 9 16.9 30 13.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 1

Spectrum %’ Spectrum %’

Ref Level 35.00 48m  OMfset 2630 d8  RBW 1 MHz Ref Level 35.00 48m  OMfset 26,30 08 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
| R | R
» Mi[1] “10.17 dBm » Mi[1] ~10.49 dBm

N 5.27387930 GH N 531359240 GH
20 o8l 20 o8l

108 108

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=—

-30 dBm— I\ -30 dBm—

50 dBm— 50 dBm—

60 dBm—; 60 dBm—;

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier

Bandwidth 36.47 MHz Power 2.48 dBm T Total 2.48 dBm Bandwidth 36.50 MHz Power 2.23 dBm Tx Total 2.23 dBm
il il
11908763 11908763
fate: 17 FEB 2020 085213 Pater 17 FEB 2000 080320
Bottom Channel Top Channel

Result: Pass

FCC 15.407 WLAN - Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna / Port 2

Spectrum %’ Spectrum %’

Ref Level 35.00 48m  OMfset 2630 d8  RBW 1 MHz Ref Level 35.00 48m  OMfset 26,30 08 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
| R | R
» Mi[1] ~9.71 dBm| » Mi[1] ~9.45 dBm|

N 5.27529480 GH N 531494800 GHz
20 o8l 20 o8l

108 108

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=—

-30 dBm— -30 dBm—

50 dBm— 50 dBm—

60 dBm—; 60 dBm—;

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier

Bandwidth 36.33 MHz Power 2,93 dBm Tx Total 2.93 dBm Bandwidth 36.38 MHz Power 2,91 dBm T Total 2.91 dBm
il il
11908763 11908763
fater 17 FEB 2000 085334 ater 17 FEB. 2020 0504 41
Bottom Channel Top Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Port 1 Pl Port 2 Pl 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Single 1.8 4.3 6.1 2.4 4.3 6.7
Port 1+2
Corrected Corrected Combined Conducted
Conducted | Conducted S :
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) PO &5}
(dBm)
Single 6.1 6.7 9.4 21 11.6 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Single 9.4 9 18.4 30 11.6 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 1

Result: Pass

Spectrum o
Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
6L Count 200/200
Jorem view
" Mi[1] “13.44 dBm
0 531626040 GH
1]
120 68
CF 5.20 GHz 2001 pts Span 120.0 MHz
Channel Power
Bandwidth 76,10 MHz Power 1.85 dBm Tx Total 1.85 dBm
”
. L J
11908763
Pate: 17 FEB. 2020 081351

Single Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna / Port 2

Result: Pass

Spectrum o
Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
6L Count 200/200
Jorem view
" Mi[1] ~12.77 dBm
0 531477550 GH
1]
120 68
CF 5.20 GHz 2001 pts Span 120.0 MHz
Channel Power
Bandwidth 76.67 MHz Power 2,45 dBm Tu Total 2.45 dBm
”
. L J
11908763
Cate: 17 FEB 2020 081507

Single Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Port 1 Pl Port 2 Pl 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Single 0.4 4.8 5.2 0.7 4.8 5.5
Port 1+2
Corrected Corrected Combined Conducted
Conducted | Conducted S :
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) PO &5}
(dBm)
Single 5.2 55 8.4 21 12.6 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Single 8.4 9 17.4 30 12.6 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 1

Result: Pass

Spectrum ] '{,’
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

b Att 2068 BWT Rim VAW 3 MH:  Mode tuto Sweep

SGL Count 200/200

@ 17m View

- mi1] ~14.56 dBm)

x 520871470 GHe|
o0

10 dém

CF 5.20 GHz 2001 pts Span 120.0 MHz
Channel Pamer

Bandwidth 76.27 MHz Power 0.38 dBm T Total 0.38 dBm
)\ m :

. JL

11806763
ate: 17 FEB. 2020 051654

J

Single Channel

Page 244 of 466

FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPOR

T NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna / Port 2

Result: Pass

Spectrum ]

<§

Jo At
SGL Count 200/200

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
S0dB BWT  320ms VAW IMHT  Maode futo Swesp

@ 17 View

Mi[1]

<13.65 dBm)
532737130 GHz|

CF 5.20 GHz

32001 pts

L

Span 120.0 MHz

Channel Pamer
Bandwidth 76.33 MHz

Power 0.67 dBm

Tx Total 0.67 dBm

-
. JL

11806763
ate: 17 FEB 2020 051310

J

L1111

Single Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 8.0 0.6 8.6 8.1 0.6 8.7
Middle 7.5 0.6 8.1 7.6 0.6 8.2
Top-1 7.7 0.6 8.3 7.9 0.6 8.5
. Port 3 Corrected
Channel Po;tosvgro(r:deuncqt)ed g Cycégé:)orrectlon Conducted Power
(dBm)
Bottom 8.0 0.6 8.6
Middle 7.6 0.6 8.2
Top-1 8.0 0.6 8.6
Corrected Corrected Corrected Fé%rr:[n%:nzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 8.6 8.7 8.6 13.4
Middle 8.1 8.2 8.2 12.9
Top-1 8.3 8.5 8.6 13.2
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 134 20.8 7.4 Complied
Middle 12.9 20.8 7.9 Complied
Top-1 13.2 20.8 7.4 Complied
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 134 9 22.4 29.9 7.5 Complied
Middle 12.9 9 21.9 29.8 7.9 Complied
Top-1 13.2 9 22.2 29.9 7.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 1

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) ~2.76 dBm) " ML) ~3.17 dBm|
0 dor 5265254520 GHz 0 dor 5285169210 GHz|
20 d8n 20 d8n
10 dB 10 dB
-10 dBm: -10 dBm:
) \ ) \
- \ - \
50 gBm- 50 gBm-
40 68 40 68
CF 5.26 GHz 2001 pts Span 30.0 Mz CF 5.28 Hz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier
Bandwidth 16.54 MHz Power 8.02 dBm Tx Total 8.02 dBm Bandwidth 16.59 MHz Power 7.51 dBm Tx Total 7.51 dBm
i T i T
11806763 11806763

ate: 17 FEB 2020 053316

ate: 17 FEB. 2020 054538

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp

SGL Count 200,500

| R
B

30 din

<3.03 dBm
5.304618920 GHz|

]
v

\
N

Span 30.0 MHz

50 dam

60 ¢B

CF 5.3 GHz 32001 pts
Channel Power

Bandwidth 16,57 MHz

Power 7.71 dBm
i !

11908763
ate: 17 FEB. 2020 (55818

Tu Total 7.71 dBm

Top-1 Channel

Result: Pass

Middle Channel

Page 248 of 466

FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 16 / 9 dBi Antenna/ Port 2

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) ~2.43 dBm) " ML) ~2.87 dBm)
0 dor 5262214310 GHz| 0 dor 5281539330 GHz|
20 d8n 20 d8n
10 dB 10 dB
-10 dBm: -10 dBm:
- J/ \ N
-30 -30
50 gBm- 50 gBm-
40 68 40 68
CF 5.26 GHz 2001 pts Span 30.0 Mz CF 5.28 Hz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier
Bandwidth 16,49 MHz Power 8.11 dBm Tx Total 8.11 dBm Bandwidth 16.53 MHz Power 7.64 dBm Tx Total 7.64 dBm
il I il |
11806763

11908763
oate: 17 FEB 2020 053432

ate: 17 FEB. 2020 054754

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp

SGL Count 200,500

| R
B

30 din

2.56 dBm
5.302614610 GHz|

50 dam

60 ¢B
CF 5.3 GHz

32001 pts

\
N

Span 30.0 MHz

Channel Pavier
Bandwidth 16,48 MHz

Power 7.94 dBm
i T

11908763
ate: 17 FEB. 2020 055535

Tu Total 7.94 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 16/ 9 dBi Antenna/ Port 3

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) ~2.77 dBm) " ML) ~2.98 dBm|
0 dor 5257701320 GHz| 0 dor 5277255090 GHz|
20 d8n 20 d8n
10 dB 10 dB
-10 dBm: -10 dBm:
20 \ 20
-30 \ -30
50 gBm- 50 gBm-
40 68 40 68
CF 5.26 GHz 2001 pts Span 30.0 Mz CF 5.28 Hz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier
Bandwidth 16.55 MHz Power 7.97 dBm Tx Total 7.97 dBm Bandwidth 16.54 MHz Power 7.61 dBm Tx Total 7.61 dBm
i T i T
11806763 11806763
Cater 17 FEB 2020 083543 Cate: 17 FEB. 2020 084510
Bottom Channel Middle Channel
Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200200
| R
" ML) ~2.52 dBm)
0 dor 5297676010 GHz|
20 d8n
120 68
-10 dBm:

]
/

Span 30.0 MHz

50 dam

60 ¢B

CF 5.3 GHz 32001 pts
Channel Power

Bandwidth 16,53 MHz

Power 7.95 dBm
w Y

11908763
oate: 17 FEB 2020 100052

Tu Total 7.95 dBm

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Top 5.6 0.6 6.2 6.0 0.6 6.6
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Top 4.8 0.6 54
Corrected Corrected Corrected Fé%rr;trnz;g’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) (dBm)
Top 6.2 6.6 5.4 10.9
Port 1+2+3
Combined Conducted Power .
i) Conducted Power Limit (dBm) kg (@) Res
(dBm)
Top 10.9 20.8 9.9 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Top 10.9 9 19.9 29.9 10.0 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 1

Spectrum ] o
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp

SGL Count 200/200

[0 17m view

» mi[1] -5.13 dBm|

0 5.316369180 GH2|
o0

CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power

Bandwidth 16,57 MHz Power 5.58 dBm Tx Total 5.58 dBm
)\ m :

. L J

11806763
Cater 17 FEB 2020 1003752

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 2

Spectrum ] '{,’
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp

SGL Count 200/200

[0 17m view

» mi[1] ~4.46 dBm|

x 5.322227430 GHy
o0

CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Pamer

Bandwidth 16.54 MHz Power 5.95 dBm Tx Total 5.95 dBm
)\ m :

. L J

11508763
Cater 17 FEB 2020 1003508

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a /20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 3

Spectrum ] '{,’
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp

SGL Count 200/200

[0 17m view

» mi[1] ~5.77 dBm|

x 5.317859750 GHy
o0

CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Pamer

Bandwidth 16,59 MHz Power 4.83 dBm T Total 4.83 dBm
)\ m :

. L J

11806763
Cater 17 FEB 2020 1004025

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE

DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 8.6 0.4 9.0 8.7 0.4 9.1
Middle 8.2 0.4 8.6 8.3 0.4 8.7
Top-1 8.3 0.4 8.7 8.5 0.4 8.9
. Port 3 Corrected
Channel Po;tosvgro(r:deuncqt)ed I8 Cycégé:)orrectlon Conducted Power
(dBm)
Bottom 8.6 0.4 9.0
Middle 8.4 0.4 8.8
Top-1 8.6 0.4 9.0
Corrected Corrected Corrected Fé%rr:[n%:nzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 9.0 9.1 9.0 13.8
Middle 8.6 8.7 8.8 13.5
Top-1 8.7 8.9 9.0 13.6
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 13.8 20.8 7.0 Complied
Middle 135 20.8 7.3 Complied
Top-1 13.6 20.8 7.2 Complied
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 13.8 9 22.8 29.8 7.0 Complied
Middle 135 9 22.5 29.8 7.3 Complied
Top-1 13.6 9 22.6 29.8 7.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 1

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) ~2.24 dBm) " ML) ~2.47 dBm)
0 dor 5.263521140 GHz| 0 dor 5282641790 GHz|
20 d8n 20 d8n
10 dB 10 dB
-10 dBm: -10 dBm:
) \ ) \
- \ B \
50 gBm- 50 gBm-
40 68 40 68
CF 5.26 GHz 2001 pts Span 30.0 Mz CF 5.28 Hz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier
Bandwidth 16.50 MHz Power 8.55 dBm Tx Total 8.55 dBm Bandwidth 16.51 MHz Power 8.20 dBm T Total 8.20 dBm
i T i T
11806763

11908763
oate: 17 FEB 2020 052518

ate: 17 FEB. 2020 054144

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp

SGL Count 200,500

| R
B

30 din

<2.28 dBm
5.302658670 GHz|

50 dam

60 ¢B
CF 5.3 GHz

32001 pts

\
N

Span 30.0 MHz

Channel Pavier
Bandwidth 16,47 MHz

Power 828 dBm
il Y

11908763
ate: 17 FEB. 2020 055418

Tx Total 8.28 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 2

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) “1.74 dBm) " ML) ~2.15 dBm)
0 dor 5.261537450 GHz| 0 dor 5282323990 GH2|
20 d8n 20 d8n
10 dB 10 dB
-10 dBm: -10 dBm:

o/ \

— N

]
/

\
N

Span 30.0 MHz

50 gBm- 50 gBm-
. .
CF 5.26 GHz 2001 pts Span 30.0 Mz CF 5.28 Hz 2001 pts
Channel Power Channel Power
Bandwidth 16,47 MHz Power 871 dBm Tu Total 8.71 dBm Bandwidth 16,49 MHz Power 8.35 dBm Tu Total 8.35 dBm
m - i ]
11806763

11908763
oate: 17 FEB 2020 0526734

ate: 17 FEB. 2020 054300

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp

SGL Count 200,500

| R

ML)

30 din

<1.95 dBmy
5.301830880 GHz|

\

N

50 dam

60 ¢B

32001 pts

CF 5.3 Gz

Channel Power

Bandwidth 16.51 MHz
T

Tx Total 8.52 dBm

Power 8.52 dBm

11908763
ate: 17 FEB. 2020 (55535

Span 30.0 MHz

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 3

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) ~1.B6 dBm| " ML) ~1.95 dBm|
0 dor 5.261103400 GHz| 0 dor 5278509420 GHz|
20 d8n 20 d8n
10 dB 10 dB
-10 dBm: -10 dBm:
el ] \ ) \
=30 / \ -30 \
50 gBm- 50 gBm-
40 68 40 68
CF 5.26 GHz 2001 pts Span 30.0 Mz CF 5.28 Hz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier
Bandwidth 16,47 MHz Power 8.61 dBm Tx Total 8.61 dBm Bandwidth 16.44 MHz Power 8.36 dBm T Total 8.36 dBm
i T i T
11806763 11806763

oate: 17 FEB 2020 052750

oate: 17 FEB 2020 054416

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp

SGL Count 200,500

| R
B

30 din

<1.94 dBmy
5.298195370 GHz|

el ]
/

\
N

Span 30.0 MHz

ate: 17 FEB. 2020 (55651

50 d8m
40 8
CF 5.3 GHiz 32001 pts
Channel Power
Bandwidth 16,49 MHz Power 8.59 dBm Tx Total 8.59 dBm
il Y
11508763

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Top 6.5 0.4 6.9 6.9 0.4 7.3
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Top 55 0.4 5.9
Corrected Corrected Corrected Fé%rr;trnz;g’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) (dBm)
Top 6.9 7.3 5.9 11.5
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Top 115 20.8 9.3 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Top 115 9 20.5 29.8 9.3 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 1

Spectrum ] '{,’
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp

SGL Count 200/200

[0 17m view

» mi[1] -4.23 dBm|

x 5324507360 GHz
o0

CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Pamer

Bandwidth 16,49 MHz Power 6.52 dBm Tx Total 6.52 dBm
)\ m :

. L J

11806763
Cater 17 FEB 2020 1003354

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 2

Spectrum ] '{,’
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp

SGL Count 200/200

[0 17m view

» mi[1] ~3.62 dBm)|

x 5.321531830 GHz
o0

CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Pamer

Bandwidth 16,48 MHz Power 6.87 dBm Tx Total 6.87 dBm
)\ m :

. L J

11806763
Pater 17 FEB. 2020 103511

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a /20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 3

Spectrum ] o
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp

SGL Count 200/200

[0 17m view

» mi[1] -4.95 dBm|

0 5.317951630 GH2|
o0

CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power

Bandwidth 16.51 MHz Power 5.48 dBm Tx Total 5.48 dBm
)\ m :

. L J

11806763
Cate: 17 FEB 2020 1003527

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 7.6 1.0 8.6 7.8 1.0 8.8
Middle 7.4 1.0 8.4 7.7 1.0 8.7
Top-1 7.4 1.0 8.4 7.7 1.0 8.7
. Port 3 Corrected
Channel Po;tosvgro(r:deuncqt)ed I8 Cycégé:)orrectlon Conducted Power
(dBm)
Bottom 7.6 1.0 8.6
Middle 7.6 1.0 8.6
Top-1 7.6 1.0 8.6
Corrected Corrected Corrected Fé%rr:[n%:nzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 8.6 8.8 8.6 13.4
Middle 8.4 8.7 8.6 13.3
Top-1 8.4 8.7 8.6 13.3
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 134 21.0 7.6 Complied
Middle 13.3 21.0 7.7 Complied
Top-1 13.3 21.0 7.7 Complied
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 134 9 22.4 30.0 7.6 Complied
Middle 13.3 9 22.3 30.0 7.7 Complied
Top-1 13.3 9 22.3 30.0 7.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 1

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) ~3.41 dBm| " ML) -3.51 dBm|
0 dor 5256995410 GHz| 0 dor 5287436960 GHz|
20 d8n 20 d8n
10 dB 10 dB
-10 dBm— -10 dBm—
20 Bm=— 20 Bm=—
-30 dBm— -30 dBm—
m— m—
50 gBm— 50 gBm—
60 dBm—; 60 dBm—;
CF 5.26 GHz 2001 pts Span 30.0 Mz CF 5.28 Hz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier
Bandwidth 17,95 MHz Power 7.56 dBm Tx Total 7.56 dBm Bandwidth 17.91 MHz Power 7.43 dBm Tx Total 7.43 dBm
il I il |
11806763 11806763
Cater 17 FEB 2020 1015245 Cate: 17 FEB. 2020 11:11:38
Bottom Channel Middle Channel
Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200200
| R
" ML) -3.34 dBm|
0 dor 5.298290050 GHz|
20 d8n
120 68
-10 dBm—
20 Bm=—
-30 dBm—
n—,
50 gBm—
60 dBm—;
CF 5.3 GHz 2001 pts Span 30.0 Mz
Channel Pavier
Bandwidth 17.86 MHz Power 7.37 dBm Tx Total 7.37 dBm
™ '
11806763
Pater 17 FEB. 2020 11:27.45

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 2

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) ~3.07 dBm) " ML) ~3.03 dBm|
0 dor 5.258549730 GHz| 0 dor 5281773690 GHz|
20 d8n 20 d8n
10 dB 10 dB
-10 dBm— -10 dBm—
20 Bm=— 20 Bm=—
-30 dBm—; -30 dBm—
dBm— m—
50 gBm— 50 gBm—
60 dBm—; 60 dBm—;
CF 5.26 GHz 2001 pts Span 30.0 Mz CF 5.28 Hz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier
Bandwidth 17.91 MHz Power 7.79 dBm Tx Total 7.79 dBm Bandwidth 17.98 MHz Power 7.68 dBm Tx Total 7.68 dBm
i T i T
11806763 11806763
Cater 17 FEB 2020 1015402 Pate: 17 FEB. 2020 11:1255
Bottom Channel Middle Channel
Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200200
| R
" ML) ~3.10 dBm|
0 dor 5.302270550 GHz|
20 d8n
120 68
-10 dBm—
20 Bm=—
-30 dBm—
n—
50 gBm—
60 dBm—;
CF 5.3 GHz 2001 pts Span 30.0 Mz
Channel Pavier
Bandwidth 17.93 MHz Power 7.67 dBm Tx Total 7.67 dBm
i T
11806763
Pater 17 FEB 2020 11:2505

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 3

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) -3.21 dBm| " ML) -3.27 dBm)
0 dor 5.257340400 GHz| 0 dor 5281991190 GHz|
20 d8n 20 d8n
120 68
-10 dBm—
20 Bm=—
-30 dBm—
n—|
50 gBm—
60 dBm—;
2001 pts Span 30.0 Mz CF 5.28 Hz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier
Bandwidth 17.89 MHz Power 7.57 dBm Tx Total 7.57 dBm Bandwidth 17.89 MHz Power 7.56 dBm Tx Total 7.56 dBm
il I il |
11806763 11806763
Cate: 17 FEB 2020 105515 Cater 17 FEB 2020 11:1412

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML)

30 din

<3.24 dBm
5.297972250 GHz|

Span 30.0 MHz

2001 pts
Channel Pavier
Bandwidth 17.86 MHz Power 7.58 dBm
™ Y
11806763

oate: 17 FEB 2020 113022

Tu Total 7.58 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Top 5.4 1.0 6.4 5.9 1.0 6.9
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Top 45 1.0 5.5
Corrected Corrected Corrected Fé%rr;trnz;g’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) (dBm)
Top 6.4 6.9 5.5 111
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Top 111 21.0 9.9 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Top 111 9 20.1 30.0 9.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 1

Result: Pass

Spectrum o
Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
6L Count 200/200
Jorem view
" Mi[1] ~5.29 dBm)
0 5.314183930 GH2|
1]
120 68
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 18.01 MHz Power 5.44 dBm Tu Total 5.44 dBm
”
. L J
11908763
Cater 17 FEB 2020 11:4545

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 2

Spectrum o
Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
SGL Count 200/200
Jorem view
Mi[1] ~3.77 dBm|
N 5.320965590 GH2|
1]
06
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17,94 MHz Power 5.90 dBm Tx Total 5.90 dBm
11908763
Cater 17 FEB 2020 11:5003
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 3

Spectrum '{,’
Ref Level 35.00 dém  Offset 26,00 43 & RBW 1 MHz
o ant 2068 BWT  320ms  VBW IMH:  Mode Auto Sweep
S6L Count 200/200
Jorem view
Mi[1] ~6.27 dBm|
N 5316422610 GH2|
b2
06
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17.91 MHz Power 4.48 dBm Tx Total 4.48 dBm
N m '
11908763
Pater 17 FEB. 2020 11:51:15
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE

DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 6.4 1.8 8.2 6.7 1.8 8.5
Middle 6.2 1.8 8.0 6.5 1.8 8.3
Top-1 6.2 1.8 8.0 6.5 1.8 8.3
. Port 3 Corrected
Channel Po;tosvgro(r:deuncqt)ed I8 Cycégé:)orrectlon Conducted Power
(dBm)
Bottom 6.4 1.8 8.2
Middle 6.4 1.8 8.2
Top-1 6.4 1.8 8.2
Corrected Corrected Corrected Fé%rr:[n%:nzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 8.2 8.5 8.2 13.1
Middle 8.0 8.3 8.2 12.9
Top-1 8.0 8.3 8.2 12.9
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 131 21.0 7.9 Complied
Middle 12.9 21.0 8.1 Complied
Top-1 12.9 21.0 8.1 Complied

Page 273 of 466

FCC 15.407 WLAN- Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 13.1 9 22.1 30.0 7.9 Complied
Middle 12.9 9 21.9 30.0 8.1 Complied
Top-1 12.9 9 21.9 30.0 8.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 16/ 9 dBi Antenna/ Port 1

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML
0 cer [1]

<4.35 dBmy
5.256270740 GHz|

32001 pts

Spectrum

<

SGL Count 200,500

Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
b At S0dB BWT  32.ims VAW IMH:  Maode futo Sweep

| R

30 din

ML) ~3.36 dBm)

5286182620 GHz|

Span 30.0 MHz

Channel Power

Bandwidth 17.96 MHz

Power 6.38 dBm
il Y

11908763
foate: 17 FEB 2020 105530

Tx Total 6.38 dBm

32001 pts Span 30.0 MHz

Bandwidth 17.96 MHz

Power 6.24 dBm Tx Total 6.24 dBm

il

11908763
oate: 17 FEB 2020 111550

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML
0 cer [1]

<4.56 dBmy
5.297521330 GHz|

Span 30.0 MHz

2001 pts
Channel Pavier
Bandwidth 18.04 MHz Power 6.19 dBm
v '
11806763

oate: 17 FEB 2020 113623

Tu Total 6.19 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 2

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp

SGL Count 200,500

| R

ML)

30 din

~3.68 dBm
5.262397110 GHz|

Spectrum

<

Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
b At S0dB BWT  32.ims VAW IMH:  Maode futo Sweep

SGL Count 200,500

| R

ML)

30 din

<3.94 dBm
5.283619570 GHz|

Span 30.0 MHz

2001 pts
Channel Pavier
Bandwidth 17.93 MHz Power 6.65 dBm
™ Y
11806763

oate: 17 FEB 2020 11.0045

Tu Total 6.65 dBm

32001 pts

Span 30.0 MHz

Bandwidth 17.90 MHz Power 6.52 dBm

il

11908763
oate: 17 FEB 2020 111708

Tx Total 6.52 dBm

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp

SGL Count 200,500

| R

ML)

30 din

<4.02 dBmy
5.302435550 GHz|

20 c8n

0

-10 dém—

20 Bm=—

-30 dém—

m—}

50 dam—

=60 dBm—
CF 5.3 GHz

32001 pts

Span 30.0 MHz

Channel Power

Bandwidth 18.06 MHz Power 6.51 dBm

il

11908763
oate: 17 FEB 2020 113738

Tu Total 6.51 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 3

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) ~3.12 dBm) " ML) ~3.06 dBm|
0 dor 5258687540 GHz| 0 dor 5277391960 GHz|
20 d8n 20 d8n

32001 pts Spon 30.0 MHz 32001 pts Spon 30.0 MHz
Channel Power
Bandwidth 17.92 MHz Power 6.44 dBm Tu Total 6.44 dBm Bandwidth 18.02 MHz Power 6.41 dBm Tu Total 6.41 dBm
i T i T
11908763 11908763
Joate: 17 FEB 2020 11.0202 Joate: 17 FEB 2020 111823
Bottom Channel Middle Channel
Spectrum ?
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
S6L Count 200/200
| R
N Mi[1] -4.23 dBm|
30 dr 5.298572230 GHz|
20 g
06

m—}

50 d8m—r
40 dBm—s
CF 5.3 GHiz 32001 pts Span 30.0 MHz
Channel Power
Bandwidth 17.94 MHz Power 6.36 dBm Tu Total 6.36 dBm
il Y
11508763

oate: 17 FEB 2020 113855

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Top 4.3 1.8 6.1 4.7 1.8 6.5
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Top 3.3 1.8 5.1
Corrected Corrected Corrected Fé%rr;trnz;g’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) (dBm)
Top 6.1 6.5 5.1 10.7
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Top 10.7 21.0 10.3 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Top 10.7 9 19.7 30.0 10.3 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 1

Spectrum

Jo At

<§

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz

S0dB BWT  320ms VAW IMHT  Maode futo Swesp

SGL Count 200/200

Jorem view

0

Mi[1]

“6.39 dBmy
5.316111370 GHz|

CF 5.37 GHz

32001 pts

Spon 30.0 MHz

Channel Pamer

Bandwidth 18,03 MHz

Power 4.76 dBm

-
. JL

11908763

J

oate: 17 FEB 2020 115432

T Total 4.26 dBm

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 2

Spectrum '{,’
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
o att 0B BWT  321ms VAW IMH:  Made Auto Sweep
6L Count 200/200
Jorem view
- Mi[1] ~5.66 dBm)
0 5.373819760 GH2|
il
120 68
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17,90 MHz Power 4.73 dBm Tx Total 4.73 dBm
-
. L J
11908763
Pater 17 FEB 2020 11:5545

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 3

Spectrum o
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
o att 0B BWT  321ms VAW IMH:  Made Auto Sweep
6L Count 200/200
Jorem view
" Mi[1] ~7.13 dBm|
0 5.318917220 GH2|
il
120 68
O
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17,95 MHz Power 3.32 dBm Tx Total 3.32 dBm
-
. L J
11908763
Pate: 17 FEB. 2020 11:57.05

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 16/ 9 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 5.1 1.4 6.5 5.6 1.4 7.0
Middle 5.9 1.4 7.3 6.5 1.4 7.9
Top-1 8.4 1.4 9.8 9.0 1.4 10.4
. Port 3 Corrected
Channel Po;tosvgro(r:deuncqt)ed I8 Cycégé:)orrectlon Conducted Power
(dBm)
Bottom 55 1.4 6.9
Middle 6.4 1.4 7.8
Top-1 8.9 1.4 10.3
Corrected Corrected Corrected Fé%rr:[n%:nzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 6.5 7.0 6.9 11.6
Middle 7.3 7.9 7.8 12.4
Top-1 9.8 10.4 10.3 14.9
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 11.6 21.0 9.4 Complied
Middle 12.4 21.0 8.6 Complied
Top-1 14.9 21.0 6.1 Complied
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 16/ 9 dBi Antenna

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 11.6 9 20.6 30.0 9.4 Complied
Middle 12.4 9 21.4 30.0 8.6 Complied
Top-1 14.9 9 23.9 30.0 6.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 1

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML
0 cer [1]

“4.62 dBm
5.265259210 GHz|

32001 pts

Spectrum

<

SGL Count 200,500

Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
b At S0dB BWT  32.ims VAW IMH:  Maode futo Sweep

| R

30 din

ML) ~3.24 dBm)

5.284923600 GHz|

Span 30.0 MHz

Channel Power

Bandwidth 17.90 MHz

Power 5.14 dBm
v '

11908763
oate: 17 FEB 2020 121084

Tu Total 5.14 dBm

32001 pts Span 30.0 MHz

Bandwidth 17.88 MHz

Tu Total 5.91 dBm

il

Power 5.91 dBm

11908763
oate: 17 FEB 2020 125842

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML
0 cer [1]

=2.20 dBmy
5.303568950 GHz|

Span 30.0 MHz

2001 pts
Channel Pavier
Bandwidth 17.98 MHz Power 8.38 dBm
™ Y
11806763

oate: 17 FEB 2000 132238

Tx Total 8.38 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 2

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) ~3.98 dBm| " ML) -3.33 dBm|
0 dor 5.257961000 GHz 0 dor 5273553010 GHz|
20 d8n 20 d8n

Span 30.0 MHz

2001 pts
Channel Pavier
Bandwidth 17.81 MHz Power 5.65 dBm
v '
11806763

oate: 17 FEB 2020 121200

Tu Total 5.65 dBm

Span 30.0 MHz

Tx Total 6.52 dBm

32001 pts

Bandwidth 17.94 MHz Power 6.52 dBm

il

11908763
oate: 17 FEB 2020 125555

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp

SGL Count 200,500

| R
B

30 din

<0.99 dBm
5.297799760 GHz|

20 c8n

0

-10 dém—

20 Bm=—

=30 dém-

GEm—

50 dam—

=60 dBm—
CF 5.3 GHz

32001 pts

Span 30.0 MHz

Channel Power

Bandwidth 17.81 MHz Power 9.02 dBm

il

11908763
oate: 17 FEB 2020 132355

Tx Total 9.02 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 3

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) ~3.89 dBm| " ML) ~3.12 dBm|
0 dor 5.262051190 GHz| 0 dor 5286559480 GHz|
20 d8n 20 d8n
120 68
-10 dBm—
20 Bm=—
-30 dém—
—
50 gBm—
60 dBm—;
2001 pts Span 30.0 Mz CF 5.28 Hz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier
Bandwidth 17.89 MHz Power 5.48 dBm Tx Total 5.48 dBm Bandwidth 17.90 MHz Power 6.37 dBm Tx Total 6.37 dBm
il I il |
11806763 11806763
Cater 17 FEB. 2020 121315 Pate: 17 FEB 2020 1301:15

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML)

30 din

<1.12 dBmy
5.306580110 GHz|

20 c8n

0

-10 dém—

20 Bm=—

=30 dém-

GEm—

50 dam—

=60 dBm—

CF 5.3 GHz 32001 pts

Span 30.0 MHz

Channel Pavier
Bandwidth 17.83 MHz
|

Power £.94 dBm

11908763
foate: 17 FEB 2020 132511

Tx Total 8.94 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 13/ 9 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Top 4.0 1.4 5.4 4.8 1.4 6.2
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Top 3.3 1.4 4.7
Corrected Corrected Corrected Fé%rr;trnz;g’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) (dBm)
Top 5.4 6.2 4.7 10.2
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Top 10.2 21.0 10.8 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Top 10.2 9 19.2 30.0 10.8 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 1

Spectrum

Jo At

<§

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz

S0dB BWT  320ms VAW IMHT  Maode futo Swesp

SGL Count 200/200

Jorem view

0

Mi[1]

6.16 dBm
5.315172960 GHz|

CF 5.37 GHz

32001 pts

Spon 30.0 MHz

Channel Pamer

Bandwidth 17.98 MHz

Power 3.98 dBm

-
. JL

11908763

J

oate: 17 FEB 2020 135548

Tx Total 3.98 dBm

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 2

<§

Spectrum

Ref Lovel 35.00 dEm  OMset 26.90 05 w RBW 1MA:
b Att 2068 BWT Rim VAW 3 MH:  Mode tuto Sweep
SGL Count 200/200

Jorem view
Mi[1] ~5.08 dBm)

30 B 5.313495830 GHz|

CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Pamer

Bandwidth 17.84 MHz Power 4.76 dBm Tx Total 4.76 dBm

-
. JL J

11908763
oate: 17 FEB 2020 135704

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 3

Spectrum

Jo At

<§

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz

S0dB BWT  320ms VAW IMHT  Maode futo Swesp

SGL Count 200/200

Jorem view
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=6.33 dBmy
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CF 5.37 GHz

32001 pts

Spon 30.0 MHz

Channel Pamer

Bandwidth 17.88 MHz

Power 3.31 dBm

-
. JL

11908763

J

oate: 17 FEB 2020 135821

Tx Total 3.31 dBm

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT V

ERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ PWL 16/ 9 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 3.8 2.2 6.0 4.2 2.2 6.4
Middle 4.8 2.2 7.0 5.4 2.2 7.6
Top-1 4.8 2.2 7.0 5.4 2.2 7.6
. Port 3 Corrected
Channel Po;tosvgro(r:deuncqt)ed I8 Cycégé:)orrectlon Conducted Power
(dBm)
Bottom 4.1 2.2 6.3
Middle 5.2 2.2 7.4
Top-1 5.2 2.2 7.4
Corrected Corrected Corrected Fé%rr:[n%:nzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 6.0 6.4 6.3 11.0
Middle 7.0 7.6 7.4 121
Top-1 7.0 7.6 7.4 12.1
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 11.0 21.0 10.0 Complied
Middle 12.1 21.0 8.9 Complied
Top-1 12.1 21.0 8.9 Complied
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ PWL 16/ 9 dBi Antenna

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 11.0 9 20.0 30.0 10.0 Complied
Middle 12.1 9 21.1 30.0 8.9 Complied
Top-1 121 9 211 30.0 8.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 1

Spectrum
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Power 4.77 dBm Tx Total 4.77 dBm

il

11908763
oate: 17 FEB 2020 130342

Bottom Channel

Spectrum
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Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
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Span 30.0 MHz

2001 pts
Channel Pavier
Bandwidth 17.90 MHz Power 4.80 dBm
™ Y
11806763

oate: 17 FEB 2000 132508

Tx Total 4.80 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 2

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
Jo At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML
208 [1]

<5.06 dBm
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w Y

11908763
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Tu Total 5.35 dBm

il

Power 5.35 dBm

11908763
oate: 17 FEB 2020 130458

Bottom Channel

Spectrum
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Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
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Span 30.0 MHz
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Bandwidth 17.81 MHz Power 5.36 dBm
v '
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oate: 17 FEB 2020 133035

Tu Total 5.36 dBm

Top-1 Channel

Result: Pass

Middle Channel
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TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 3

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
Jo At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200
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=5.05 dBmy
5.266456360 GHz|
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Spectrum
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Channel Power
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Tx Total 4.07 dBm

32001 pts Span 30.0 MHz

Bandwidth 17.86 MHz

Power 5.18 dBm Tx Total 5.18 dBm

il

11908763
oate: 17 FEB 2020 130615

Bottom Channel

Spectrum
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Tx Total 5.20 dBm

Top-1 Channel

Result: Pass

Middle Channel
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ PWL 13/ 9 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
I(Ddogvn?; (dB) Power I;dogvrsg (dB) Power
(dBm) (dBm)
Top 2.8 2.2 5.0 3.6 2.2 5.8
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Top 2.1 2.2 4.3
Corrected Corrected Corrected Fé%rr;trnz;g’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) (dBm)
Top 5.0 5.8 4.3 9.8
Port 1+2+3
Combined Conducted Power .
i) Conducted Power Limit (dBm) kg (@) Res
(dBm)
Top 9.8 21.0 11.2 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Top 9.8 9 18.8 30.0 11.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 1

Result: Pass

Spectrum ]
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 2

Result: Pass

Spectrum ] o
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp
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Top Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 3

<§

Spectrum ]
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp
SGL Count 200/200
fo 17m view

Mi[1] ~7.29 dBm)
5.326488230 GHz|

CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Pamer
Bandwidth 17,89 MHz Power 2,12 dBm Tx Total 2.12 dBm
)\ m B
- L J
11806763

oate: 17 FEB 2020 141148

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 3.6 2.3 5.9 4.1 2.3 6.4
Top 3.4 2.3 5.7 4.1 2.3 6.4
. Port 3 Corrected
Channel Polgt)i’v(e::)(r:deunit)Ed D Cyczgé:)orrectlon Conducted Power
(dBm)
Bottom 3.9 2.3 6.2
Top 3.8 2.3 6.1
Corrected Corrected Corrected I(D:(:)rr;tl;nZ;g
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 5.9 6.4 6.2 10.9
Top 5.7 6.4 6.1 10.8
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 10.9 21.0 10.1 Complied
Top 10.8 21.0 10.2 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRPLimit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 10.9 9 19.9 30.0 10.1 Complied
Top 10.8 9 19.8 30.0 10.2 Complied

Result: Pass

@
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 1

Spectrum %’ Spectrum %’

Ref Level 35.00 48m  OMfset 2630 d8  RBW 1 MHz Ref Level 35.00 48m  OMfset 26,30 08 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
| R | R
» Mi[1] ~9.98 dBm| » Mi[1] “10.27 dBm

N 527843160 GH N 531767790 GH
20 o8l 20 o8l

108 108

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=— \

-30 dBm— \ -30 dBm—

50 dBm— 50 dBm—

60 dBm—; 60 dBm—;

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier

Bandwidth 36.44 MHz Power 3.61 dBm Tx Total 3.61 dBm Bandwidth 36.34 MHz Power 3.42 dBm Tx Total 3.42 dBm
il il
11908763 11908763
fate 17 FEB 2020 142707 fater 17 FEB 2020 145535
Bottom Channel Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 2

Spectrum %’ Spectrum %’

Ref Level 35.00 48m  OMfset 2630 d8  RBW 1 MHz Ref Level 35.00 48m  OMfset 26,30 08 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
| R | R
» Mi[1] -9.59 dBm| » Mi[1] ~9.35 dBm|

N 527403110 GH N 531850850 GH
20 o8l 20 o8l

108 108

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=—

-30 dBm— -30 dBm—

50 dBm— 50 dBm—

60 dBm—; 60 dBm—;

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier

Bandwidth 36.56 MHz Power 4.11 dBm T Total 4.11 dBm Bandwidth 36,43 MHz Power 4.06 dBm Tx Total 4.06 dBm
il il
11908763 11908763
fate 17 FEB 2000 142823 fater 17 FEB 2000 1455 52
Bottom Channel Top Channel

Result: Pass

FCC 15.407 WLAN - Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 3

Spectrum %’ Spectrum %’
Ref Level 35.00 dBm  OMfset 26808 RBW 1 MHz Ref Level 35.00 dBm  OMfset 2680 08 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200

| R | R

» Mi[1] ~9.71 dBm| » Mi[1] ~9.70 dBm|
N 527246550 GH N 530641700 GHz
20 o8 20 o8
108 108
-10 dBm— -10 dBm—
20 Bm=— 20 Bm=—
-30 dBm— \ -30 dBm—
50 gBm— 50 gBm—
60 dBm—; 60 dBm—;
CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier
Bandwidth 36,42 MHz Power 3.85 dBm Tx Total 3.85 dBm Bandwidth 36,60 MHz Power 3.79 dBm Tu Total 3.79 dBm
il il
11806763 11806763
Cater 17 FEB 2020 142540 Cater 17 FEB 2020 145508
Bottom Channel Top Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4

@ Page 303 of 466



UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 2.5 2.9 5.4 3.0 2.9 5.9
Top 2.4 2.9 5.3 3.0 2.9 5.9
. Port 3 Corrected
Channel Polg'i)ev(e;r()(r:deunit)ed D Cyczgé:)orrectlon Conducted Power
(dBm)
Bottom 2.8 2.9 5.7
Top 2.7 2.9 5.6
Corrected Corrected Corrected I(D:(:)rr;tl;nZ;g
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 5.4 5.9 5.7 10.4
Top 5.3 5.9 5.6 10.4
Port 1+2+3
Combined Conducted Power .
i) Conducted Power Limit (dBm) kg (@) Res
(dBm)
Bottom 104 21.0 10.6 Complied
Top 104 21.0 10.6 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRPLimit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 104 9 194 30.0 10.6 Complied
Top 104 9 19.4 30.0 10.6 Complied

Result: Pass

@
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 1

Spectrum %’ Spectrum %’

Ref Level 35.00 48m  OMfset 2630 d8  RBW 1 MHz Ref Level 35.00 48m  OMfset 26,30 08 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
| R | R
» Mi[1] “10.86 dBm » Mi[1] “11.05 dBm

N 5.28336460 GH N 531598670 GHz
20 o8l 20 o8l

108 108

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=—

-30 dBm— -30 dBm—

50 dBm— 50 dBm—

60 dBm—; 60 dBm—;

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier

Bandwidth 36.50 MHz Power 2.54 dBm Tx Total 2.54 dBm Bandwidth 36.46 MHz Power 2.40 dBm T Total 2.40 dBm
il il
11908763 11908763
Fater 17 FEB 2020 144735 fater 17 FEB 2020 150025
Bottom Channel Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 2

Spectrum %’ Spectrum %’

Ref Level 35.00 48m  OMfset 2630 d8  RBW 1 MHz Ref Level 35.00 48m  OMfset 26,30 08 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
| R | R
» Mi[1] ~10.20 dBm » Mi[1] “10.11 dBm

N 527280120 GH N 531253300 GHz
20 o8l 20 o8l

108 108

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=—

30 dBm—s -30 dBm—

50 dBm— 50 dBm—

60 dBm—; 60 dBm—;

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier

Bandwidth 36.56 MHz Power 3.05 dBm Tx Total 3.05 dBm Bandwidth 36.47 MHz Power 3.02 dBm Tu Total 3.02 dBm
il il
11908763 11908763
Fater 17 FEB 2000 144552 fater 17 FEB. 2020 150141
Bottom Channel Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2A

TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 3

Spectrum %’ Spectrum %’
Ref Level 35.00 dBm  OMfset 26808 RBW 1 MHz Ref Level 35.00 dBm  OMfset 2680 08 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200

| R | R

» Mi[1] “10.28 dBm » Mi[1] “10.68 dBm
N 526646950 GH N 530532760 GH
20 o8 20 o8
108 108
-10 dBm— -10 dBm—
20 Bm=— 20 Bm=—
-30 dBm— -30 dBm— ‘
50 gBm— 50 gBm—
60 dBm—; 60 dBm—;
CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier
Bandwidth 36,45 MHz Power 2.82 dBm Tu Total 2.82 dBm Bandwidth 36.58 MHz Power 2.75 dBm Tu Total 2.75 dBm
il il
11806763 11806763
Cater 17 FEB 2020 145008 Pate: 17 FEB 2020 150255
Bottom Channel Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3/ PWL 13/ 9 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 2.1 1.6 3.7 2.8 1.6 4.4
Top 1.9 1.6 35 2.8 1.6 4.4
. Port 3 Corrected
Channel Polg'i)ev(e;r()(r:deunit)ed D Cyczgé:)orrectlon Conducted Power
(dBm)
Bottom 2.7 1.6 4.3
Top 2.6 1.6 4.2
Corrected Corrected Corrected I(D:(:)rr;tl;nZ;g
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 3.7 4.4 4.3 8.9
Top 3.5 4.4 4.2 8.8
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 8.9 21.0 12.1 Complied
Top 8.8 21.0 12.2 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRPLimit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 8.9 9 17.9 30.0 12.1 Complied
Top 8.8 9 17.8 30.0 12.2 Complied

Result: Pass

@
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 1

Spectrum %’ Spectrum %’

Ref Level 35.00 48m  OMfset 2630 d8  RBW 1 MHz Ref Level 35.00 48m  OMfset 26,30 08 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
| R | R
» Mi[1] “10.57 dBm » Mi[1] ~10.52 dBm

N 5.27518230 GH, N 531500050 GHz
20 o8l 20 o8l

108 108

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=—

30 dBm—s -30 dBm—

50 dBm— 50 dBm—

60 dBm—; 60 dBm—;

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier

Bandwidth 36.59 MHz Power 2.09 dBm Tu Total 2.09 dBm Bandwidth 36.30 MHz Power 1.88 dBm Tu Total 1.88 dBm
il il
11908763 11908763
ater 17 FEB 2000 1505 48 fate 17 FEB 2020 152720
Bottom Channel Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 2

Spectrum %’ Spectrum %’

Ref Level 35.00 48m  OMfset 2630 d8  RBW 1 MHz Ref Level 35.00 48m  OMfset 26,30 08 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
| R | R
» Mi[1] ~9.57 dBm| » Mi[1] ~9.09 dem|

N 525856660 GH N 531345550 GH
20 o8l 20 o8l

108 108

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=—

-30 dBm— -30 dBm—

50 dBm— 50 dBm—

60 dBm—; 60 dBm—;

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier

Bandwidth 36.54 MHz Power 2.82 dBm Tx Total 2.82 dBm Bandwidth 36.43 MHz Power 2.83 dBm T Total 2.83 dBm
il il
11908763 11908763
fater 17 FEB 2020 1511.08 fater 17 FEB 2000 152538
Bottom Channel Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 3

Spectrum %’ Spectrum %’
Ref Level 35.00 48m  OMfset 2630 d8  RBW 1 MHz Ref Level 35.00 48m  OMfset 26,30 08 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200

| R | R

» Mi[1] ~9.78 dBm| » Mi[1] -9.93 dem|
N 526651450 GH N 530642260 GH
20 o8l 20 o8l
108 108
-10 dBm— -10 dBm—
20 Bm=— 20 Bm=—
-30 dBm— -30 dBm—
50 dBm— 50 dBm—
60 dBm—; 60 dBm—;
CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier
Bandwidth 36.46 MHz Power 2.68 dBm Tx Total 2.68 dBm Bandwidth 36,48 MHz Power 2.65 dBm Tx Total 2.65 dBm
il il
11908763 11908763
fate 17 FEB 200 151222 fate 17 FEB 2000 152553
Bottom Channel Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3/ PWL 13/ 9 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 1.4 2.3 3.7 2.2 2.3 4.5
Top 1.2 2.3 35 2.2 2.3 4.5
. Port 3 Corrected
Channel Polg'i)ev(e;r()(r:deunit)ed D Cyczgé:)orrectlon Conducted Power
(dBm)
Bottom 2.0 2.3 4.3
Top 1.9 2.3 4.2
Corrected Corrected Corrected I(D:(:)rr;tl;nZ;g
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 3.7 4.5 4.3 9.0
Top 3.5 4.5 4.2 8.9
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 9.0 21.0 12.0 Complied
Top 8.9 21.0 12.1 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRPLimit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 9.0 9 18.0 30.0 12.0 Complied
Top 8.9 9 17.9 30.0 12.1 Complied

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 1

Spectrum ? Spectrum ?

Ref Level 35.00 dBm  OMfset 26808 RBW 1 MHz Ref Level 35.00 dBm  OMfset 2680 08 RBW 1 MHz

o At 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp = Att 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
Einm Wiew Einm Wiew
" Mi[1] ~10.86 dBm " Mi[1] ~11.30 dB

N 5.27523300 GH N 531497420 GH
20 o8 20 o8

10 dB 10 dB

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=—

-30 dBm— -30 dBm— i

50 gBm— 50 gBm—

=60 dBm— =60 dBm—

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Power Channel Power

Bandwidth 36.51 MHz Power 1.40 dBm Tu Total 1.40 dBm Bandwidth 36.43 MHz Power 1.20 dBm Tu Total 1.20 dBm
il il
11806763 11806763
Pater 17 FEB. 2020 151841 Pater 17 FEB 2020 153340
Bottom Channel Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 2

Spectrum %’ Spectrum %’

Ref Level 35.00 48m  OMfset 2630 d8  RBW 1 MHz Ref Level 35.00 48m  OMfset 26,30 08 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
| R | R
» Mi[1] ~9.80 dem| » Mi[1] -9.59 dBm|

N 5.27348180 GH N 531336740 GH
20 o8l 20 o8l

108 108

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=—

-30 dBm— -30 dBm—

50 dBm— 50 dBm—

60 dBm—; 60 dBm—;

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier

Bandwidth 36.54 MHz Power 2,19 dBm Tx Total 2.19 dBm Bandwidth 36.44 MHz Power 2.18 dBm Tx Total 2.18 dBm
il il
11908763 11908763
fate: 17 FEB 2020 151757 fater 17 FEB 2000 1534 57
Bottom Channel Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 3

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26808 RBW 1 MHz Ref Level 35.00 dBm  OMfset 2680 08 RBW 1 MHz
o At 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp = Att 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
Einm Wiew Einm Wiew
» Mi[1] “10.31 dBm » Mi[1] “10.24 dBm
N 526659140 GH N 530649200 GHz
20 o8 20 o8
108 108
-10 dBm—
20 Bm=—
-30 dBm—
50 gBm—
=60 dBm—
CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Power Channel Power
Bandwidth 36.38 MHz Power 1.97 dBm Tx Total 1.97 dBm Bandwidth 36,42 MHz Power 1.94 dBm Tx Total 1.94 dBm
il il
11806763 11806763
Pate: 17 FEB 2020 151514 Pate: 17 FEB. 2020 153513
Bottom Channel Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80/ MCS1 / MIMO / Port 1+2+3/ PWL 13/ 9 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
I(Ddogvn?; (dB) Power I;dogvrﬁg (dB) Power
(dBm) (dBm)
Single -0.3 2.9 2.6 0.3 2.9 3.2
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Single 0.1 2.9 3.0
Corrected Corrected Corrected Fé%rr;trnz;g’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) (dBm)
Single 2.6 3.2 3.0 7.7
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Single 7.7 21.0 13.3 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Single 7.7 9 16.7 30.0 13.3 Complied

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS1 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 1

Result: Pass

Spectrum ]

<§

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz
b Att S0dB BWT  320ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

@ 17 View

Mi[1]

<15.15 dBmy
531524050 GHz|

CF 5.20 GHz

32001 pts

.

Span 120.0 MHz

Channel Pamer

Bandwidth 76.31 MHz Power -0.31 d8m

T Total -0.31 dBm

-
. JL J

11806763

oate: 17 FEB 2020 154122

L1111

Single Channel
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS1 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 2

Result: Pass

Spectrum ] '{,’
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp

SGL Count 200/200

[0 17m view

» mi[1] ~14.10 dBm)|

x 531355680 GHe|
o0

10 dém

CF 5.20 GHz 2001 pts Span 120.0 MHz
Channel Pamer

Bandwidth 76.38 MHz Power 0.34 dBm Tx Total 0.34 dBm
)\ m :

. JL

11806763
oate: 17 FEB 2000 154235

J

Single Channel
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT80/MCS1/ MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 3

Spectrum ]
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp
SGL Count 200/200

fo 17m view

<§

Mi[1] ~14.87 dBm

N 526655570 GH

20 i

10 dém—r-

O dBm:

-10 cem-

<20 dam

<30 dBm=—r-

A

50 dam

60 dBm-

CF 5.20 GHz 32001 pts Span 120.0 MHz

Channel Pamer
Bandwidth 76.34 MHz Power 0.14 dBm T Total 0.14 dBm

N
L I J Tmimn &
11908763
bate 17 FEB 2020 154354

Single Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS2 / MIMO / Port 1+2+3/ PWL 13/ 9 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
I(Ddogvn?; (dB) Power I;dogvrsg (dB) Power
(dBm) (dBm)
Single -15 2.9 1.4 -0.8 2.9 2.1
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Single -1.1 2.9 1.8
Corrected Corrected Corrected Fé%rr;trnz;g’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) (dBm)
Single 1.4 2.1 1.8 6.5
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Single 6.5 21.0 145 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Single 6.5 9 155 30.0 145 Complied

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS2 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 1

Result: Pass

Spectrum ]

<§

Jo At
SGL Count 200/200

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
S0dB BWT  320ms VAW IMHT  Maode futo Swesp

@ 17 View

0

Mi[1]

<15.95 dBm
531492920 GHz|

CF 5.20 GHz

32001 pts

Span 120.0 MHz

Channel Pamer
Bandwidth 76,18 MHz

Power -1.47 d8m

T Total -1.47 dBm

-
. JL

11806763
oate: 17 FEB 2020 154734

J

L1111

Single Channel
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